
Prepared by:

Volume 2 of 3: Appendices A-G
March 2012



 

 

 
 
 
 
 

THIS PAGE IS INTENTIONALLY LEFT BLANK 
 

 



Appendix A 

Post‐Treatment Alternatives Evaluation



 

 

 
 
 
 
 

THIS PAGE IS INTENTIONALLY LEFT BLANK 
 

 



 

Technical Memorandum 

       March 2012     i 

 

  

Title:   Groundwater Replenishment Master Planning Document 
Appendix A – Post-Treatment Alternatives Evaluation 

Prepared For: 
 
 

John Hinds, Project Manager, LADWP 
Doug Walters, Project Manager, BOS 
Eloy Perez, Task 1a Lead, LADWP 
Hiddo Netto, Task 1a Co-Lead, BOS 

Prepared by:  Jennifer Thompson, Task 1a Lead, CDM 
Evelyn You, CDM 

Reviewed by:  Lanaya Voelz, CDM 

Date:  March 2012 

[...]
Where: 
PMT is the annual payment 
r is the annual interest rate (in decimals, not percent). Based on interest rate above, this is equal to 0.055 
n is the number of periods, equal for us to 25 
 

Note that, if applicable, pay-as-you-go may be applied for long-term alternatives instead of 
borrowing capital funds. 



Groundwater Replenishment Master Planning Report  Appendix C

City of Los Angeles Recycled Water Master Planning 
Cost Estimating Basis for 

RWMP
 

March 2012     12 

Step 3: Replacement of Facilities 

For replacement of facilities after the end of useful life, escalate the cost of replacement to the year 
when it’s needed and apply the applicable financing terms per Step 2 (Finance). 

Step 4: O&M Costs 

Escalate projected O&M costs annually at the escalation rate of 3% (defined in Section 2.3.2). 

Step 5: Salvage Value 

Include salvage value of capital facilities in Year 50. As discussed in Section 2.3.3, facilities with a 
20-year useful life will have 10 years of useful life remaining at the end of a 50-year planning 
period, which is 50% of its useful life. Therefore, the salvage value will be 0.5 times the capital cost 
in Year 50. Salvage values will be discounted from the year they are estimated with the discount 
rate. 

Step 6: Discount Costs 

Discount all costs with the discount rate (defined in Section 2.3.2) of 3% for near-term alternatives 
and 5.5% for long-term alternatives. 

Step 7: Present Value 

Calculate the PV for the project. For the PV calculations, the following formula will be applied to 
the series of annual payments of capital and annual O&M separately (PV formula in Excel): 

 
1

 

Where: 
PV is the present value 
i is the discount rate (in decimals, not percent). Based on rates above, this is equal to 0.03 for near-term alternatives 

and 0.055 for long-term alternatives that use capital financing. 
t is the sequential number of year (i.e., 2011 = 1; 2012 = 2; 2013 = 3; etc.) 
R is the annual amount (annual capital payment or annual O&M expenses) 

Step 8: Project Yield 

Project yield is the amount of recycled water recharged or reused over the planning period. 
Calculate the project yield by summing the annual yield over the planning period. 

Step 9: Unit Lifecycle Cost 

Unit lifecycle cost ($/AF) is the present value divided by the project yield and is calculated by the 
formula: 

 
 

 
 

 

   



Groundwater Replenishment Master Planning Report  Appendix C

City of Los Angeles Recycled Water Master Planning 
Cost Estimating Basis for 

RWMP
 

March 2012     13 

3. Construction and O&M Unit Cost Basis 
Construction costs are estimated for each component based on experience with similar projects as 
well as standard engineering planning cost curves. Where possible, unit costs have been calibrated 
with historical LADWP construction estimates and cost data. Definitions of the project components 
are derived from the capacity information, GIS data, hydraulic model results, and other preliminary 
engineering available at the time of the analysis and formation of the alternatives.  Basic 
construction costs cover the materials, equipment, labor, and services necessary to build the 
proposed projects or components. In addition, all unit construction costs include contractor 
overhead and profit, bonds & insurance, and mobilization. Unit costs given herein are not intended 
to present the lowest prices that can be achieved for each type for work but rather are intended to 
represent median prices submitted by responsible bidders or the cost of installation by LADWP or 
BOS crews.  

Operation and Maintenance (O&M) costs are derived from experience on similar projects and 
standard engineering planning methods and cost curves. Where possible, costs have been 
calibrated using existing City of Los Angeles Bureau of Sanitation (BOS) and LADWP data, 
including data on power costs, labor rates, etc. Operating costs are defined as labor, material, 
equipment, and outside services necessary for routine operating functions. Outside services include 
electric power and chemicals. Maintenance expenses include all costs associated with the routine 
servicing and repair of facilities required on an annual basis.  

Unit costs for the following types of facilities are included in this TM:2 

 Treatment Plants 

o Tertiary Treatment – Conventional Filtration 

o Tertiary Treatment – Membrane Bioreactor 

o Advanced Treatment – Microfiltration, Reverse Osmosis, Advanced Oxidation 

o Advanced Treatment After MBR – Reverse Osmosis, Advanced Oxidation 

 Pipelines 

 Pump Station 

o Product Water 

o Influent Wastewater 

 Storage Facilities 

o Distribution System Tanks 

o Wastewater Equalization Basins 

 Pressure Regulating Stations 

 Groundwater Wells – Injection and Production 

 Water Purchases - Imported and Recycled 

 

                                                            
2 The cost estimating approach for non-potable customer conversions was developed under a separate TM. 



Groundwater Replenishment Master Planning Report  Appendix C

City of Los Angeles Recycled Water Master Planning 
Cost Estimating Basis for 

RWMP
 

March 2012     14 

All facilities are expected to be constructed under the traditional contracting approach of design-
bid-build. Facilities constructed by LADWP crews would not require the bid step. 

References for both construction and O&M costs are identified for each type of facility. A common 
resource throughout cost estimating was CDM Constructors, Inc. (CDMCI). CDMCI is the 
construction contracting arm of CDM. They employ estimators that have a database of costs from 
previous projects, quotes from vendors, etc.  

3.1 Treatment Plants 

Costs will be developed for expansion of existing facilities and construction of new tertiary 
treatment facilities with influent raw wastewater. For the purposes of the RWMP, expansion of 
existing facilities assume use of similar conventional filtration processes and construction of new 
(satellite) tertiary treatment plants assumes the use of membrane bioreactors (MBR). Tertiary 
treatment plant development assumes the intake of raw wastewater so the cost estimates include 
wastewater intake, primary treatment, and secondary treatment in addition to tertiary treatment.  

Costs will be developed for expansion of existing and construction of new advanced water 
purification facilities (AWPF). For the purposes of the RWMP, an AWPF is assumed to take 
secondary or tertiary product and treat with microfiltration (MF) followed by reverse osmosis (RO), 
disinfection with ultraviolet light (UV), and advanced oxidation with hydrogen peroxide (AOP). If 
the AWPF source water is from MBR, then the MF step can be excluded. 

Layouts for treatment plant expansions at existing City plants considered existing site constraints 
and, when appropriate, costs were added for items such as building demolition and multi-story 
facility construction. New treatment plants assumed the purchase of land. Land costs were 
discussed in Section 2.2.3. 

Note that this section does not address product water pump stations and equalization storage. 

3.1.1 Tertiary Treatment – Conventional Filtration 

Construction Costs 

The unit construction costs for the expansion of tertiary treatment plants primarily referenced the 
following: 

 Novato Sanitary District (NSD) Treatment Plant bid results (2009): Upgrade existing 7 
million gallon per day (mgd) wastewater treatment facilities. Upgrades included influent 
pump station, headworks, primary sedimentation, activated sludge process, UV 
disinfection, gravity belt thickeners, anaerobic digestion, odor control, electrical distribution 
system, and SCADA control system.   

Expansion of existing tertiary treatment plants will use existing facilities to support new production 
capacity to the greatest extent possible. Therefore, cost estimates for the expansion will include line 
items for the necessary components to achieve new production capacity. These components include 
headworks, influent pump station, primary sedimentation tanks, aeration tanks and blowers, 
secondary clarifiers, tertiary media filtration, and UV disinfection. The processes are sized to be 



Groundwater Replenishment Master Planning Report  Appendix C

City of Los Angeles Recycled Water Master Planning 
Cost Estimating Basis for 

RWMP
 

March 2012     15 

consistent with existing treatment plant operations. The primary unit construction cost basis for 
these estimates is the NSD Treatment Plant bid results.  

O&M Costs 

The conventional treatment plant O&M unit cost is based on the Los Angeles-Glendale WRP actual 
operating costs, escalated to January 2011, and is approximately $0.28 per gallon of production 
capacity.  

3.1.2 Tertiary Treatment – Membrane Bioreactor 

New satellite treatment plant construction assumes MBR technology. The construction costs for the 
new MBR plants primarily referenced CDMCI, which is the construction contracting arm of CDM.  

Construction Costs 

The unit cost of MBR varies based on size of the plant with economies of scale realized with bigger 
plants. Based on a survey of MBR construction costs and CDMCI, the following production 
capacity unit costs were developed for a satellite MBR plant: 

 Less than 1 MGD:   $12 per gallon 

 Between 1 and 10 MGD:  $10 per gallon 

 Greater than 10 MGD:  $8 per gallon 

In addition, CDMCI will develop cost estimates for ancillary facilities such as buildings, yard 
piping, pumps, etc. when necessary on a project-specific basis. 

O&M Costs 

The MBR O&M costs are based on average costs of existing MBR plants from CDMCI, escalated to 
January 2011, which are approximately $0.30 per gallon of production capacity.  

3.1.3 Advanced Treatment – Microfiltration, Reverse Osmosis, Advanced Oxidation 

The unit costs estimates for the construction and operation of AWPFs or Advanced Water 
Treatment Facilities (AWTFs) (MF/RO/AOP) primarily referenced: 

 Orange County Water District (OCWD) Groundwater Replenishment System (GWRS) 
Advanced Water Purification Facility (AWPF) bid results (March 2004): The AWPF 
produces up to 70 mgd of product water after treating secondary wastewater with 
MF/RO/UV. Referenced O&M costs were from 2008. 

 Donald C Tillman Water Reclamation Plant (DCT) Advanced Treatment System Basis of 
Design Criteria and Cost Estimate TM (CH:CDM, June 2006): Prepared for a 15.6 mgd 
AWPF at DCT using the CH2M HILL Parametric Cost Estimating System. 

 Terminal Island Water Reclamation Plant (TIWRP) Advanced Water Treatment Facility 
(AWTF) bid results (May 2001): The TIWRP AWTF receives tertiary water with higher than 
typical TDS (~3,000 mg/L) and applies MF/RO, lime, and chloramination. The design 
capacity is 5 mgd. 



Groundwater Replenishment Master Planning Report  Appendix C

City of Los Angeles Recycled Water Master Planning 
Cost Estimating Basis for 

RWMP
 

March 2012     16 

The cost references were used as applicable to the various proposed sites for AWPFs and AWTFs. 
For example, the DCT estimate was used for DCT AWPF alternatives and TIWRP estimate was 
applied for TIWRP AWTF alternatives. 

Construction Costs 

The OCWD GWRS AWPF bid results, escalated to January 2011, resulted in a unit cost of 
approximately $4.1 per gallon of product water capacity, excluding buildings, structural, 
architectural, excavation/backfill/ compaction items for buildings and structures. This estimate is 
the starting basis for new AWPFs at HTP.  

The DCT Cost Estimate TM, escalated to January 2011, resulted in a unit cost of approximately $5.3 
per gallon of product water capacity for a generic site layout. This estimate is the basis for new 
AWPF at DCT and VGS. Development of site-specific AWPFs at DCT and VGS may require the 
addition of building demolition, new buildings, and additional yard piping. 

The TIWRP AWTF bid results excluding equalization, escalated to January 2011, resulted in a unit 
cost of approximately $7.4 per gallon of product water capacity. This estimate is used as the basis 
for expanding the AWTF at TIWRP. The unit construction cost was higher than the other estimates 
due to the need for deep foundations / vibroflotation and lack of economies of scale. To be 
conservative, the relatively high unit cost will be applied as the AWTF expansion unit cost until the 
initial AWTF components that could benefit an expanded TIWRP are identified. 

CDMCI will develop cost estimates for ancillary facilities such as buildings, yard pipe, pumps, etc. 
that were not included in the referenced projects when necessary on a project-specific basis. 

O&M Costs 

The OCWD GWRS AWPF actual annual operating costs, escalated to January 2011, are 
approximately $0.54 per gallon of treatment capacity, which is equivalent to $1.61 per 1,000 gallons 
of product water assuming a 92 percent online factor. This estimate is used for the new AWPF at 
HTP and for expanding the AWTF at TIWRP. 

The DCT Cost Estimate TM, escalated to January 2011, resulted in an annual O&M cost of 
approximately $0.40 per gallon of treatment capacity, excluding power costs, which is equivalent to 
$1.19 per 1,000 gallons of product water assuming a 92 percent online factor. This estimate is the 
basis for new AWPF at DCT and VGS. Once power costs were added to the base O&M costs, the 
total O&M is approximately $0.57 per gallon of treatment capacity, which is equivalent to $1.70 per 
1,000 gallons of product water assuming a 92 percent online factor. O&M cost for the AWPF at VGS 
is slightly higher at $0.59 per gallon of treatment capacity, which is equivalent to $1.76 per 1,000 
gallons of product water assuming a 92 percent online factor, due to higher levels of NMDA 
formation as a result of longer traveling time.  

3.1.4 Advanced Treatment after MBR – Reverse Osmosis, Advanced Oxidation 

Construction Costs 

Construction costs for a satellite AWTF located downstream of an MBR facility are assumed to not 
include additional MF treatment since the MBR process already includes an MF step. Therefore, the 



Groundwater Replenishment Master Planning Report  Appendix C

City of Los Angeles Recycled Water Master Planning 
Cost Estimating Basis for 

RWMP
 

March 2012     17 

DCT Cost Estimate TM, excluding line items associated with MF, is used as the basis for satellite 
AWTF. This reduces the unit cost to $3.7 per gallon, which is approximately a 30% reduction 
compared to treating water from a secondary or conventional tertiary treatment plant. 

O&M Costs 

The DCT Cost Estimate TM is used as the O&M cost basis for satellite AWTF, which is $0.57 per 
gallon, which is equivalent to $1.70 per 1,000 gallons of product water assuming a 92 percent online 
factor. However, O&M cost should be lower than an AWPF facility with MF/RO/AOP since MF 
treatment is not required at the satellite AWTF because it is downstream of an MBR facility.  

3.2 Pipelines 

3.2.1 Construction Costs 

Costs for pipe sizes ranging from 6 to 60 inches in diameter and 96 inches diameter and greater 
were developed for use in the study. The construction costs are estimated for a wide range of 
conditions that exist in the study area. Costs are developed for trenched pipelines (6” to 60” 
diameter) as well as tunneled pipelines (96” diameter and greater).  

The unit costs represent both open-cut and trenchless pipelines constructed mostly in normal soils, 
with depths of cover typically less than 10 feet. They are consistent with construction that includes 
only minor surface restoration and minor surface and subsurface interference. These unit costs 
assume that the pipelines will be operating at pressures up to about 200 pounds per square inch 
(psi). These cost estimates include material and installation, normal appurtenances, and paving 
replacement. 

Pipeline unit cost varies based on size with economies of scale realized with bigger pipes (in the 
[...]
permitting the AWTP and groundwater replenishment with recycled water (Draft TM dated 
September 14, 2009). 

· Task 1.2 – DCT Data Summary: Provides a summary of historical DCT flow and water 
quality data for use on the RWMP (this TM). 



DCT Data Summary TM 
City of Los Angeles Recycled Water Master Plan 

 January 29, 2010  S  5 

· Task 1.3 – Groundwater and Surface Water Assessment: Initial groundwater and surface 
water studies to develop groundwater replenishment operational scenarios (Draft TM dated 
December 22, 2009). 

· Task 1.4 – Advanced Water Treatment Technology Assessment: Technology assessment for 
the treatment processes to be used in the AWTP (Draft TM dated September 1, 2009). 

· Task 1.5 – Site Assessment: Comparison of potential sites for the AWTP with a goal of 
selecting a preferred site to be able to move forward with the GWR Master Plan (Draft TM 
dated January 5, 2010). 

· Task 1.6 – DCT Maximum Flow Assessment: Evaluation of the maximum flows that could 
be routed to the DCT plan from the Tillman Service Area (TSA) to determine the quantity of 
water available for existing uses, GWR and NPR (Draft TM dated October 6, 2009). 

1.2 TM Purpose 

This TM, DCT Data Summary TM, is one of the preliminary tasks for the GWR Master Plan being 
completed as part of Task 1a.  The purpose of this TM is to summarize DCT-related data and 
project information for future use in the RWMP.  Water quality and flow data was provided by the 
Los Angeles Bureau of Sanitation (BOS) and drawings and information regarding future projects 
was provided by the Los Angeles Bureau of Engineering (BOE). 

1.3 TM Overview 

This TM is organized in the following sections: 

· Section 1 – Introduction 
· Section 2 – Overview of Treatment Processes 
· Section 3 – Historic Plant Flows 
· Section 4 – Historic Water Quality Data 
· Section 5 – Drawings and Images 
· Section 6 – Current and Future DCT Projects 
· Section 7 – Operational Considerations for Expansion of Recycling 
· Section 8 – Summary  



DCT Data Summary TM 
City of Los Angeles Recycled Water Master Plan 

 January 29, 2010  S  6 

2. Overview of Treatment Processes  
This section summarizes the current treatment processes at DCT, as well as the proposed treatment 
processes for the future AWTP. 

2.1 Current Treatment Processes at DCT 

DCT is located in the San Fernando Valley on a 91-acre site within the Sepulveda Flood Control 
Basin in Van Nuys.  The plant site is south of Victory Boulevard, between Woodley Avenue and the 
San Diego Freeway (Interstate 405).  DCT serves many of the communities in the San Fernando 
Valley as shown in Figure 2-1, including Canoga Park, Woodland Hills, Reseda, Panorama City, 
San Fernando, Sylmar, and Chatsworth, and has contractual arrangements with the Las Virgenes 
Municipal Water District, Triunfo County Sanitation District, and the City of San Fernando. 

Figure 2-1: Location of DCT in Los Angeles County 

 

 

DCT was originally constructed in 1985 to treat an average dry weather flow of 40 million gallons 
per day (mgd).  This portion of the plant is now known as Phase I.  The plant was expanded in 1991 
to treat an additional average dry weather flow of 40 mgd, known as Phase II.  These distinct 
phases have a combined dry weather treatment capacity of 80 mgd of Title 22 tertiary treated 
effluent.  The rated Peak Wet Weather Flow (PWWF) is 160 mgd.  The tertiary filters are currently 
being upgraded (see Section 6.1), which is limiting the plant flow to less than half capacity.  The 
plant also has a limited winter flow capacity to provide emergency wet weather storage.  The filter 



DCT Data Summary TM 
City of Los Angeles Recycled Water Master Plan 

 January 29, 2010  S  7 

upgrades project is expected to finish in April 2010, at which point the plant is expected to return to 
the target seasonal flow rates (described in Section 3.1.2). 

DCT provides preliminary, primary, secondary, and tertiary treatment with disinfection.  The basic 
unit processes include the following: 

· Preliminary treatment: Grit removal, influent pumping, and screening. 
· Primary Treatment: Primary sedimentation (BOD, settleable solids and suspended solids 

removal), scum removal, and flow equalization. 
· Secondary treatment: Aeration/Activated sludge and final sedimentation.  The secondary 

treatment system was recently upgraded for nitrification denitrification (NdeN), which was 
placed into operation in July 9th, 2007. 

· Tertiary treatment: Coagulation, filtration, disinfection, and dechlorination (except for Title 
22 effluent for LADWP recycled water customers). The plant is currently undergoing 
tertiary filtration upgrades, which are described in Section 6.1. 

The DCT site plan, aerial photo, and process flow diagram are shown in Figures 2-2, 2-3, and 2-4, 
respectively. 

As shown in the process flow diagram (Figure 2-4), DCT adds polymer, ammonia and chlorine for 
both Phases I and II at several points in the process stream.  Mannich polymer is added to the 
Return Activated Sludge (RAS) line to control foaming in the aeration basins.  Mannich polymer is 
also added upstream of the tertiary filters, but a very low dosage rate.  Ammonia and chlorine are 
added to the process stream between the tertiary filters and the chlorine contact tanks for 
chlorination.   

DCT does not have solids handling and processing; all solids removed from the treatment 
processes are returned to the sewer system for treatment at Hyperion Treatment Plant (HTP). 

The Title 22 effluent is currently supplied for the following reuse applications: 

· Balboa Pump Station for distribution to LADWP recycled water customers 
· Plant reuse in DCT’s high-pressure effluent (HPE) and low-pressure effluent (LPE) systems 
· Japanese Garden System 
· Sepulveda Basin recreational site, including Lake Balboa and Wildlife Lake 
· Los Angeles (LA) River 

Any remaining effluent is discharged directly to the LA River along with overflow from Lake 
Balboa, Wildlife Lake and the Japanese Garden System.  The end uses are described in more detail 
in Section 3.2. 

 

 



DCT Data Summary TM 
City of Los Angeles Recycled Water Master Plan 

 January 29, 2010  S  8 

Figure 2-2: DCT Site Plan 

 



DCT Data Summary TM 
City of Los Angeles Recycled Water Master Plan 

 January 29, 2010    9 

Figure 2‐3: Aerial view of DCT 

 

 



DCT Data Summary TM 
City of Los Angeles Recycled Water Master Plan 
 

 January 29, 2010    10 

Figure 2‐4: Process Flow Diagram for DCT 



DCT Data Summary TM 
City of Los Angeles Recycled Water Master Plan 

 January 29, 2010    11 

2.2 Treatment Processes for New AWTP 

As part of the GWR Master Plan, a new AWTP will be implemented to produce high quality 
recycled water for groundwater replenishment at spreading grounds in the East San Fernando 
Valley. 

The AWTP will treat either secondary effluent or tertiary effluent upstream of chloramination from 
DCT.  The major components of the advanced water treatment processes include:  

 Microfiltration/ultrafiltration (MF/UF) 

 Reverse osmosis (RO) 

 Advanced oxidation, using UV with hydrogen peroxide (H2O2) or ozone with H2O2 

 Post-treatment/stabilization, using partial degasification, hydrated lime (using lime 
saturator), and sodium hydroxide 

The proposed process flow diagram for the new AWTP is shown in Figure 2-5. 

Figure 2‐5: Process Flow Diagram for the AWTP 

 

 

The location of the AWTP has not been determined, and the potential sites for the AWTP will be 
identified and evaluated in the Site Assessment TM (Task 1.5).  DCT will be evaluated as one of the 
candidate sites and the current and future DCT projects that affect the availability of space at DCT 
for the potential location of the AWTP are discussed in Section 6.5 of this TM. 



DCT Data Summary TM 
City of Los Angeles Recycled Water Master Plan 

 January 29, 2010  S  12 

3. Historical Plant Flows 

3.1 Influent Flows 

3.1.1 DCT Tributary Sewers 

DCT receives influent wastewater from the Additional Valley Outfall Relief Sewer (AVORS) and 
the East Valley Interceptor Sewer (EVIS), which combine just north of the DCT headworks.  Figure 
2-4 shows a schematic layout of these sewers around and through DCT.  The flow to this point is 
controlled manually by two gate structures, one for each sewer, that control how much flow is 
routed to the plant and how much is bypassed. 

AVORS collects wastewater from the western San Fernando Valley. The wastewater in AVORS 
travels easterly through the center of DCT between the aeration tanks and secondary clarifiers, 
continuing on its way toward either the HTP or the Los Angeles-Glendale Water Reclamation Plant 
(LAG). The AVORS diversion structure, located in the Japanese Gardens beneath what is known as 
Tortoise Island, contains two sluice gates: the plant feed gate and the diversion gate. Typical 
operation for both gate systems involves regulating the flow to the headworks by adjusting both 
the feed and bypass gates.  The gates are not automated and are manually adjusted when the flows 
to the plant need to be adjusted. 

EVIS collects wastewater from the northeastern areas of the San Fernando Valley. It is an 84-inch 
diameter sewer where it enters the northeast corner of DCT’s property. The EVIS diversion 
structure contains three gates:  plant feed gate, diversion gate, and maintenance bypass gate. The 
diversion gate sends wastewater southerly along the eastern plant boundary where it joins with the 
AVORS sewer, downstream of all plant waste stream returns. The feed gate diverts wastewater 
westerly, where it curves southward to join the AVORS sewer before entering the headworks 
influent channel. 

3.1.2 DCT Plant Capacity 

As discussed in Section 2, DCT is currently operating at less than 40 mgd while the tertiary filters 
are being upgraded.  In order to provide wet weather storage during the wet season, the plant’s 
current target flow rates are as follows: 

· April 15 – October 15 (dry season):  80 mgd 
· October 15 – April 15 (wet season):  40 mgd to reserve the Phase II primary clarifiers, 

aeration basins, and secondary clarifiers available for emergency wet weather storage. 

Once the wet weather storage project (see Section 6.2) is constructed, then the plant flow can be 
increased to 80 mgd year round. 

3.1.3 DCT Plant Influent Flow Control 

As stated previously, the flow to the plant is controlled with manually positioned influent gate 
structures that control how much flow is routed to the plant and how much is bypassed.   



DCT Data Summary TM 
City of Los Angeles Recycled Water Master Plan 

 January 29, 2010  S  13 

Because the influent pumps operate at a constant flow rate of 32 mgd each, DCT takes in a greater 
flow through the headworks than is treated at the plant. The excess flow is bypassed back to 
AVORS after screening and before primary treatment.  The flow treated through the plant is 
measured at the headworks, at the aeration tanks, and prior to the chlorine contact basins through 
multiple magnetic flowmeters. 

3.1.4 Diurnal Flow Variation 

The diurnal flow variation through the plant is important to determine if there will be sufficient 
flow for the existing and future non-potable recycled water uses and the future AWTP during low 
flow periods, which typically occur in the late evening/early morning.  Since DCT is a scalping 
plant and the amount of influent flow is manually set, the measured, historical diurnal flows 
through the plant are not sufficient to use for planning. 

The maximum flow tributary to DCT will be assessed as part of the DCT Maximum Flow 
Assessment TM being completed under Task 1.6.  This assessment will be based on the City’s sewer 
flow model and will include an assessment of the diurnal flow variation. 

3.2 Effluent Flows 

The tertiary recycled water produced at DCT is distributed between the following end uses:  

· Balboa Pump Station for distribution to LADWP recycled water customers 
· Plant reuse in DCT’s high-pressure effluent (HPE) and low-pressure effluent (LPE) systems 
· Japanese Garden System 
· Sepulveda Basin recreational site, including Lake Balboa and Wildlife Lake 
· LA River 

Any remaining effluent is discharged directly to the LA River along with overflow from Lake 
Balboa, Wildlife Lake and the Japanese Garden System.  The current DCT effluent flows to each of 
the end uses are summarized in Table 3-1.  The complete DCT flow data tables are included in 
Attachment A.  

3.2.1 Lake Balboa 

Two 10-mgd pumps located in the South Effluent Collection Channel supply water to 27-acre Lake 
Balboa. A manual valve must be adjusted during the diurnal low flow period to ensure sufficient 
water remains in the Effluent Pump Plant (EPP) wetwell, which is supplied with dechlorinated 
effluent. Overflow from the lake is discharged into the LA River. 

3.2.2 Wildlife Lake 

The 11-acre Wildlife Lake is fed through a gravity line originating from the South Effluent 
Collection Channel. Overflow from the lake is discharged into the LA River. 

 



DCT Data Summary TM 
City of Los Angeles Recycled Water Master Plan 

 January 29, 2010  S  14 

Table 3-1: DCT Effluent Flow Summary 

Text Maximum Plant Flow Average Plant Flow Minimum Plant Flow 

 AFY MGD %a AFY MGD %a AFY MGD %a 

Lake Balboab 17,400 15.5 26 14,800 13.2 30 10,500 9.4 25 

Wildlife Lakeb 9,000 8.0 14 7,700 6.8 15 5,500 4.9 13 

Japanese Gardenb 5,800 5.2 9 4,700 4.2 9.4 3,600 3.2 6 

High Pressure In-
Plant Reuseb 

2,300 2.0 4 1,800 1.6 3.6 600 0.5 2 

Low Pressure In-
Plant Reuseb 

2,800 2.5 6 1,100 1.0 2.2 400 0.3 1 

Balboa Pump 
Stationc 

(LADWP) 
3,000 2.7 7 1,500 1.4 3.1 200 0.2 0.5 

LA Riverb 37,000 33.0 48 11,500 10.2 23.2 1,500 1.4 4.4 
Footnotes:  

a. Percentage of total plant flow, corresponding to the month in which the flow occurred.  
b. Based on data from January 2005 through December 2008. 
c. Based on data from January 2008 through August 2009. 

3.2.3 Japanese Garden 

The 6.5-acre Japanese Garden is located on the west side of the DCT, as shown in Figure 2-3. The 
Japanese Garden is supplied by Pump 6, which operates at 6,000 gallons per minute (gpm) and 
draws from the EPP wetwell. Water from the Japanese Garden Lake combines with plant effluent 
and discharges into the LA River. 

3.2.4 In-plant Reuse 

There are two in-plant reuse systems for tertiary effluent: high-pressure effluent (HPE) and low-
pressure effluent (LPE).  These uses are supplied by the EPP wetwell and are described below. 

High-pressure Effluent (HPE) 

Uses for the HPE include hose bibs located throughout the plant, cooling water for the process air 
blower heat exchangers, and seal water for various pumps. There are three HPE pumps, designated 
1, 2, and 7. The system capacity totals 3,000 gpm at a typical operating pressure of 150 pounds per 
square inch (psi). Normal operation requires one pump to be on-line, while the second and third 
pumps are reserved as standby. A pipe network with several loops and a variety of isolation valves 
serves the various plant areas. 

Low-pressure Effluent (LPE) 

The LPE system provides water to the in-plant fire hydrants, the climber screen trash troughs, the 
primary tank inlet gate grit flushing lines, the aeration tanks for backfilling, and the foam sprays 
located in the aeration tanks, final tanks, and Channels 3 and 4. LPE also serves as the primary 



DCT Data Summary TM 
City of Los Angeles Recycled Water Master Plan 

 January 29, 2010  S  15 

source for the Japanese Garden Lake.  There are three LPE pumps, designated 3, 4, and 5. The 
system capacity is 5,350 gpm, and operates at a pressure of 40 to 50 psi. Pump 3 has a capacity of 
3,100 gpm, Pump 4 has a capacity of 2,250 gpm, and Pump 5 has a capacity of 800 gpm.  Typically, 
only one pump is on-line at a time. 

3.2.5 Balboa Pump Station 

LADWP supplies tertiary effluent (Title 22 recycled water) from DCT to non-potable customers 
using the Balboa Pump Station.  This pump station serves a 54-inch trunk pipeline that extends 10.3 
miles from DCT to the Valley Generating Station.  Connections are made from this pipeline to reach 
Title 22 customers for both irrigation and industrial uses, including golf courses, parks, a sports 
complex, and the Valley Generating Station.   

3.2.6 LA River 

Plant effluent in excess of demands for recycled water flows through a 108-inch-diameter outfall to 
the LA River. From the DCT, the outfall routes in a southerly direction, then turns southeasterly 
parallel to the LA River, and passes under the Sepulveda Dam embankment to two special outlet 
structures where flow is discharged to the LA River, approximately 300 yards west of the Burbank 
Boulevard Bridge. The extension of this outfall outside the Sepulveda Basin was completed in 1993, 
and it allows the plant to maintain uninterrupted service during flood conditions that occasionally 
occur in the Sepulveda Basin.  

In addition, the overflows from the Japanese Garden, Lake Balboa, and Wildlife Lake are 
discharged to the LA River. 



DCT Data Summary TM 
City of Los Angeles Recycled Water Master Plan 

 January 29, 2010  S  16 

4. Historic Water Quality Data 
As noted in Section 2, the City modified the secondary treatment process at DCT to include NdeN 
in 2007.   The nitrification portion of NdeN relies on aerobic biochemical action to convert nitrogen 
matter to ammonia, which is then converted to nitrite and nitrate, and then to nitrogen gas.  The 
denitrification process takes place in anoxic conditions, where the nitrite and nitrate are converted 
to nitrogen gas, which is released to the atmosphere.  Under both processes, bacteria are consumed.  
Because this new process improved the quality of the secondary effluent, the water quality of the 
secondary and tertiary effluent prior to NdeN conversion (before July 2007) is no longer relevant to 
the RWMP. 

The DCT water quality data are presented in Attachments B, C, and D for influent, secondary 
effluent, and tertiary effluent, respectively.  There are certain instances where a water quality 
constituent has not been sampled since September 2007.  In these instances, the samples before 
September 2007 are included and the date of the sample is noted.  For all water quality parameters 
that were not detected (ND), the detection limit was assumed for the purpose of summarizing the 
data.   

Additional sampling needs are summarized in Section 4.4. 

4.1 Influent Water Quality  

Attachment B contains the raw and summarized water quality of the combined influent wastewater 
from AVORS and EVIS.   

4.2 Secondary Effluent Water Quality 

Attachment C contains the raw and summarized water quality of the secondary effluent.  
Secondary effluent is of interest because the feed water for the new AWTP could be either 
secondary effluent or tertiary effluent upstream of chloramination.  The feed water for the new 
AWTP will be determined based on the results of the GWR pilot testing, which will be conducted as 
part of Task 3.   

It is important to note that the NdeN system was not designed to fully nitrify the primary effluent 
under all conditions.  During high ammonia loading periods, some ammonia bleeds through the 
NdeN process. 

As noted above, the feedwater for the AWTP could either be secondary effluent or tertiary effluent 
upstream of chloramination.  It is recommended that the DCT secondary effluent be sampled for all 
regulated constituents at the same time as the next round of tertiary effluent sampling.  By doing a 
round of sampling for the secondary effluent, it will allow a comparison between secondary and 
tertiary data.  There are many constituents that are not removed through tertiary filtration and the 
concentration will be the same before and after tertiary filtration, but it is recommended that all 
constituents be sampled to allow a complete comparison of data. The feedwater source selection is 
discussed further in the Advanced Water Treatment Technology TM (Task 1.4). 



DCT Data Summary TM 
City of Los Angeles Recycled Water Master Plan 

 January 29, 2010  S  17 

4.3 Tertiary Effluent Water Quality 

Attachment D contains the raw and summarized water quality of the tertiary effluent.  This data 
table also includes the existing regulatory limits for the AWTP.  These include the drinking water 
maximum contaminant limits (MCL) and notification levels (NLs), the Basin Plan, and other permit 
levels for similar facilities, such as the Groundwater Replenishment (GWR) System. 

Upon reviewing the available tertiary effluent data, there are 14 constituents with an MCL or NL 
for which there is no DCT tertiary effluent water quality data.  These constituents should be 
sampled in the tertiary effluent.  The additional sampling needs are summarized in Section 4.4.3. 

4.4 Additional Sampling Needs 

There are three areas of additional sampling that are recommended for the development of the 
GWR Master Plan, which include: 

· NDMA sampling 
· Secondary effluent sampling to compare secondary and tertiary effluent quality 
· Tertiary effluent sampling for missing constituents with MCLs and NLs 

4.4.1 NDMA Sampling 

As discussed in the Advanced Water Treatment Technology TM (Task 1.4),  
N-nitrosodimethylamine (NDMA) is an emerging contaminant that will impact the sizing of the 
AWTP.  The NDMA data for DCT is limited to a few tertiary effluent samples.  Additional NDMA 
sampling is recommended to better determine where NDMA might be formed at the plant and 
support recommendations for operational modifications to limit NDMA formation, selection of the 
AWTP source water, and to size the AWTP advanced oxidation process (AOP). 

The following NDMA sampling at DCT is recommended: 

· Primary effluent/secondary influent – monthly 
· Secondary effluent before polymer addition – weekly 
· Tertiary effluent before ammonia and chlorine addition – weekly 
· Tertiary effluent after chloramination - monthly  

The two monthly samples should be taken at the same time as the weekly sample for tertiary 
effluent before ammonia and chlorine addition. 

4.4.2 Secondary Effluent Sampling 

Since the AWTP source water could either be secondary effluent or tertiary effluent upstream of 
chloramination, it is recommended that the DCT secondary effluent be sampled for all regulated 
constituents at the same time as the next round of tertiary effluent sampling.  This will allow a 
comparison between secondary and tertiary effluent that, in conjunction with the pilot testing 
results, would be used to select the AWTP source water. The source water selection for the AWTP is 
discussed further in the Advanced Water Treatment Technology TM (Task 1.4). 



DCT Data Summary TM 
City of Los Angeles Recycled Water Master Plan 

 January 29, 2010  S  18 

4.4.3 Tertiary Effluent Sampling 

There are 14 constituents that have MCLs or an active NL that should be sampled in the tertiary 
effluent.  These constituents are summarized in Table 4-1. 

Table 4-1: Additional Sampling Needs 

Pollutant MCL Active NL 

tert-Butylbenzene, ug/L   260 
Bromate, ug/L 10   

Chlorite, ug/L 1,000   

Ethylene Dibromide, ug/La 0.05   

HMX, ug/L   350 

Methyl isobutyl ketone (MIBK), ug/L   120 

Propachlor, ug/L   90 

RDX, ug/L   0.3 

Tertiary butyl alcohol (TBA), ug/L   12 

2,4,6-Trinitrotoluene (TNT), ug/L   1 

Specific Conductance, uS/cm 900-2,200b   

Combined Radium - 226+228, pCi/L 5   

Tritium, pCi/L 20,000   

Uranium, pCi/L 20   
Footnotes: 

a. This compound is the same as 1,2-Dibromoethane. 
b. Secondary MCL recommended range. 

 



DCT Data Summary TM 
City of Los Angeles Recycled Water Master Plan 

 January 29, 2010  S  19 

5. Drawings and Images 

5.1 Site Plan 

The DCT site plan is shown in Figure 2-2. 

5.2 Aerial Photo  

The most recent DCT aerial photo is shown in Figure 2-3.  Note that this aerial photo does not show 
the recently constructed blower building, which is located east of the headworks and north of the 
equalization tanks. 

5.3 Record Drawings 

Record drawings for the construction of DCT unit processes are available at the City of Los 
Angeles’s vault website:  http://engvault.lacity.org/apps/vault/index/htm.  Under the “Advance 
Search,” drawings can be referenced by the drawing numbers.  Table 5-1 summarizes the relevant 
drawing numbers with respect to each project.  LADWP has provided drawings of the Balboa 
Pump Station.  The team will use these record drawings for the GWR Master Plan and pilot study.   

Table 5-1: Record Drawing Reference Chart 

Project Name 
Design 
Date 

As-Built 
Date 

D-# Reference 

Sepulveda Water Reclamation Plant 

(Phase 1) 
1973 1980 

23221, 23222, 23223, 23224, 23225, 
23226, 23227, 23228, 23229, 23230, 
23231, 23232, 23233, 23234, 23235, 

23236 

Tillman Water Reclamation Plant 
Phase II 

1988 1993 
29081, 29082, 29083, 29084, 29085, 
29086, 29087, 29088, 29089, 29090, 
29091, 29092, 29093, 29094, 29095 

D.C. Tillman Water Reclamation Plant 
6141-Nitrogen Conversion removal 

2003 2007 
32335, 32365, 32360, 32366, 32332, 

32331, 32364 

D.C. Tillman Water Reclamation Plant 
6158-NdeN Blower Facility 

2005  32812, 32813, 32814, 32815, 32816 

D.C. Tillman Water Reclamation Plant 
6174-Filter Pilot Test 

 2007 33383 

Nitrogen Removal Conversion 6153-
Phase 1-Final Sedimentation Basin 

Mods 
 2008 32256 

D.C. Tillman Water Reclamation Plant 
6150-Filter Replacement Installation 

2008  33680, 33681, 33682 

 



DCT Data Summary TM 
City of Los Angeles Recycled Water Master Plan 

 January 29, 2010  S  20 

6. Current and Future DCT Projects 
There are two ongoing projects at DCT that are of importance to the RWMP:  the tertiary filter 
upgrades that are currently under construction and the wet weather storage project that is currently 
in the planning stage.  There are two other projects at DCT that should not have any impact on the 
future AWTP:  primary treatment odor control and emergency generator replacement and 
expansion.  These projects, and their potential impact on the future AWTP (if sited at DCT), are 
described further below. 

6.1 Tertiary Filter Upgrades 

The original tertiary filtration units at DCT were shallow-bed sand filters, designed by Infilco 
Degramont (IDI).  These filters were installed in two phases beginning in 1984.  They eventually 
started experiencing deterioration and high maintenance costs and became less effective at 
removing turbidity, which affected the chlorine dosing.   As a result of these shortcomings, the BOS 
and the BOE decided to replace the sand filtration units with AquaDiamond® chlorine resistant 
cloth media filter packages.  These new cloth filters will use the same infrastructure and site as the 
sand filtration units.   

For this upgrade, 16 sand filters (both Phase I and Phase II) will be replaced by eight 
AquaDiamond® cloth filters (four for each Phase), which is currently underway.  Construction 
began in August 2007 and is expected to be completed by April 2010.  During construction, water is 
filtered through temporary AquaDiamond® cloth filters, which have been installed between the 
secondary clarifiers and the filtration units.  Because these temporary filters are not capable of 
treating the full flow through the plant, the plant has been running at slightly under half capacity 
(less than 40 mgd) during construction. 

6.2 Wet Weather Storage  

Because of the need to alleviate storm flows on the downstream sewers to prevent sewer 
surcharging, DCT only operates at half capacity during the wet season and only operates the Phase 
I facilities.  This allows the Phase II facilities (primary clarifiers, aeration tanks, and secondary 
clarifiers) to be used for wet weather storage during peak flow conditions and alleviate peak flow 
conditions on the downstream sewers.   

To allow DCT to operate at capacity (80 mgd) year round, while continuing to alleviate surcharging 
on the downstream sewers, BOE is designing wet weather, open, lined storage basins for wet 
weather storage.  The basins are going to be constructed in the grassy area on the eastern side of 
DCT, adjacent to the existing equalization tanks and the Phase II Aeration Tanks and Secondary 
Clarifiers, as shown in Figure 6-1.   



DCT Data Summary TM 
City of Los Angeles Recycled Water Master Plan 

 January 29, 2010  S  21 

Figure 6-1: Location of Wet Weather Storage Basins 

 

(Source: HDR, 2009) 

These basins are being constructed as part of a new design-build project in the planned location for 
future DCT expansion; in the future when the additional treatment capacity is desired, then the 
storage basins may be removed.  The area east of the tertiary filters and chlorine contact basins and 
west of the Balboa Pump Station could be available for the AWTP.  Additional siting considerations 
will be conducted in the Site Assessment TM. 

The planned operation of the new wet weather storage basins will be as follows.  During storm 
events, the excess flow from the primary clarifiers will flow into Basin 1 via a 54” pipe.  Once Basin 
1 is full, the water will overflow (via the designated spillway in Figure 3) into Basin 2.  These basins 
will then be gravity drained to the AVORS pipeline via a manhole sewer connection, which is 
shown in Figure 6-1.  The proposed basins will provide 15 MG of wet weather storage, which will 
help mitigate peak flows entering the effluent sewers from DCT.   

Sewer 
Manhole 



DCT Data Summary TM 
City of Los Angeles Recycled Water Master Plan 

 January 29, 2010  S  22 

6.3 Primary Treatment Odor Control 

The City is considering a new project for primary treatment odor control.  Foul air has historically 
been collected from the primary clarifiers and used for aeration air.  This air stream has been shown 
to cause corrosion.  Since the City recently installed a new blower building, the City is investigating 
building separate primary treatment odor control to avoid corrosion of the new blowers.  This 
project is still in preliminary planning phase and the schedule is currently unknown.  This project is 
anticipated to be constructed on the north end of the plant near the new blower building (shown in 
Figure 6-2) and would not impact the siting of the future AWTP.   

Figure 6-2: Locations of Proposed New Odor Control and Emergency Generator Buildings 

 

 

6.4 Emergency Generator Replacement and Expansion 

The City is also considering implementing an emergency generator replacement and expansion 
project.  The project would include adding 10 megawatts (MW) of emergency generating capacity 
to replace the existing 2 MW emergency generator system.  A total of five 2 MW generators would 
be included in the project.  The schedule of the project is unknown at this time.  The approximate 
location of the project is indicated in Figure 6-2 and since it is located at the north end of the plant, 
it would not impact the AWTP if sited at DCT. 



DCT Data Summary TM 
City of Los Angeles Recycled Water Master Plan 

 January 29, 2010  S  23 

6.5 Affect of Current and Future Projects on AWTP Siting at DCT 

The odor control and emergency generator projects will not affect the siting of the new AWTP, as 
both projects will be located on the northern side of the plant.  However, the wet weather storage 
project does impact the space available for the AWTP.  Figure 6-3 shows the space available for the 
AWTP based on the preliminary concepts for the wet weather storage basins.  The layout of the wet 
weather storage basins (as shown in Figure 6-1 and Figure 6-3) extends to the northernmost edge of 
the filtration units.  Therefore, if the AWTP is to be sited on the southeastern portion of DCT 
property, then it would need to fit between the wet weather storage basin and the southern access 
road, as well as between the access road adjacent to the Phase 2 filtration units and the Balboa 